



Test Report

No. 2100895/EC

Date : Nov 19 2009

Page 1 of 3

MATRIX SOURCE LTD.
1/F, YUE THAI COMMERCIAL BUILDING
128 CONNAUGHT ROAD
CENTRAL
HONG KONG

Report on the submitted sample said to be :
BOBBLE HEAD

SGS Job No. : 1303802
Date of receipt : NOV 10 2009
Testing Period : NOV 10 – 19 2009

Test Requested : To determine the Lead content in accordance with the US CPSC 16 CFR 1303.

Test Method : With reference to ASTM E1645-01 and E1613-04.

Test Result : Please refer to next page(s).

Conclusion : When tested as specified, the submitted sample complies with the Lead requirement stated in US CPSC 16 CFR 1303.

Signed for and on behalf of
SGS Hong Kong Ltd

Lee Fu Wa, Leo
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Hong Kong Ltd. Unit 121 & 201, 23/F., Metropole Square, 2 On Yu Street, Shek Lok Yuen, Sha Tin, N.T., Hong Kong. t (852) 2334 4481 f (852) 2764 3126 www.hk.sgs.com

H20004290



Test Report

No. 2100895/EC

Date : Nov 19 2009

Page 2 of 3

Test Results :

CPSC Total Lead Content

<u>Element</u>	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>DL</u>	<u>Limit</u>
Lead (Pb) Content	< 0.002	< 0.002	< 0.002	< 0.002	0.002	0.060

<u>Element</u>	<u>5</u>	<u>6</u>	<u>7</u>	<u>8</u>	<u>DL</u>	<u>Limit</u>
Lead (Pb) Content	< 0.002	< 0.002	< 0.002	< 0.002	0.002	0.060

Sample Description

1. Dark Brown Coating
2. Red Coating
3. Orange Coating
4. Dark Flesh Coating
5. White Coating
6. Black Coating
7. Brown Coating
8. Light Brown Coating

Note :

- (1) < = Less Than
- (2) % = Percentage By Weight

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results apply to the sample only. For more information contact: 200, Nathan Road, Shek Kwan, Sha Tin, Hong Kong. t (852) 2334 4481 f (852) 2764 3126 www.hk.sgs.com

H20004291

Sample photo:



SGS authenticate the photo on original report only

End of Report